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1. Nameofwnrk_lmpof&'l’ST@nam

Sub Head:- Repair/Raising of Lanes at Harijan Basti and Badi Basti{SC/ST Community) at

village Jyonti {AC-8) Mundka

Details from where sample is collected:
Name of Circle / Division;

Name of Junior Engineer:

Name of Assistant Engineer:

Name of Executive Engineer:

Name of Contractor / Agency:

Sl RS o O S )

Name of Officer Collecting Sample:

9. Date of collection :

10. Date of testing:

11. Required Strength:

12. No. of specimen sent for testing:
13.:Size of specimen:

14.Mark of specimen

Sh. Ravinder Kumar
Sh. P.S. Johar

Sh. S:C. Sharma

M/S LK. Builders & Supplier.
Sh.PS. Johar

....... L5elSeil "

..... TS

Specimen relating to work mentioned above is / are sent for testing. It is

certified that the sample (s) marked . &

S’anature of J.E. Signaturé-of Contractor

/ have been taken in my presence

B ) e S has
which repr.::hs’ent .................. th@ork / supply made at site / store.
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llected, cured and handed over by the field staff of
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* Only testing has been conducted in this laboratory, the sample hay® been

the concerned division.

DUSIB, Vikas Kuteer, ITO.



